Phase 2 Master Planning;:
Capacity Management

Prepared for

LOTT Clean Water Alliance
Olympia, WA
January 2022



Phase 2 Master Planning: Capacity Management

Prepared for
LOTT Clean Water Alliance,
January 2022

| Brown axo :
Caldwell

701 Pike Street, Suite 1200
Seattle, WA 98101



Table of Contents

TS A =0 = S
TS A 1= o] =R
T A AN o] 0T 2Y7 =11 o
IO 04 Yo [T 4 o o U
B2 = 7= T = o 11 T
B N o 111 (0 70

B Vo b= T o) e= L ToT A IO AV =T ol T '[P

G T = 1010 T gV F= T g VA o o 11 o L=
3.1 RegUIAtOry CONSTIAINTS ..oeeieieeeeieesie e seeeeee e see e s e e s e s e e e se e e s ne e s e e e sne e s annessnneeennessnneesas

G 70 O B V1 I 1 T =Y 0 RSP

3.1.2 Puget Sound Nutrient General PErMIt .......coovcoieeicciie et
[...]
Table 5-3 compares performance and discharge capacity under current conditions and with tertiary
treatment.

Brown o Caldwell :

5-12

Use of contents on this sheet is subject to the limitations specified at the end of this document.
phase-2-master-plan-report-2022.docx



Phase 2 Master Planning: Capacity Management Report Section 5

Table 5-3. Effect of tertiary treatment on performance and mass-based discharge capacity

Performance (mg/L) Allowable Discharge (mgd)
Constituent
Current 90th Percentile Tertiary Current 90th Percentile Tertiary
June/July
TSS 10.1 4 62.5 157.7
BOD 6.4 3 12.5 26.8
TIN 2.7 1 12.7 34.5
Aug/Sept
TSS 10.1 4 62.5 157.7
BOD 6.4 3 8.7 18.8
TIN 2.7 1 11.0 30.0
Shoulder
TSS 13.7 4 45.9 157.7
BOD 7.5 3 14.4 35.9
TIN 2.7 1 17.0 46.5

5.2.2 Design and Technologies

Figure 5-4 presents a process flow diagram of the tertiary treatment systems. The systems would
include a nitrogen (N) removal step, a filtration step (which could be combined with the N removal
step in some systems), disinfection to meet Class A standards, and effluent pumping. Variations on
this process flow will be explored in the sub-alternative evaluation below.

Secondary uv Effluent >
Clarifiers > Disinfection Pumping Outfall

Tertiary N

ey Y Tertiary | Tertiary _’Terliary Effluent

Filtration CLA Clear

Disinfection Pump Station |, Well
e

Figure 5-4. Process flow schematic of tertiary systems

The tertiary systems would operate year-round but would only be required during the summer and
shoulder seasons. The systems should therefore be designed to treat only a portion of the secondary
effluent. Assuming that BITP secondary process performance remains constant, with the 90th
percentile values listed in Table 3-2, the tertiary systems would need to treat up to 8.8 mgd by 2050
and 13.1 mgd for the full connection scenario. For the purpose of this evaluation, tertiary treatment
systems have been sized to treat an average flow of 15 mgd, with diurnal peaks to 20 mgd. It would
be possible to phase implementation, installing only half of such a system to provide capacity
through the mid-2030s and subsequently expanding the facility as needed, based on performance.

Brown o Caldwell

5-13

Use of contents on this sheet is subject to the limitations specified at the end of this document.
phase-2-master-plan-report-2022.docx



Phase 2 Master Planning: Capacity Management Report Section 5

Figure 5-5 shows what the plant flows would look like, for the maximum month August/September
2050 condition, with this system in place.

Secondary 3.8 mgd > uv Effluent >
Clarifiers " Disinfection Pumping Outfall
15 mgd 12 mgd

Tertiary N Tertiary Tertiary Tertiary Effluent
Removal Filtration Disinfection Pump Station | N CLA Clear
P Well

Figure 5-5. Process flow schematic of tertiary systems, with maximum month 2050 Aug/Sept flows

During the summer period, most of the plant flow would be treated. The existing disinfection facility
would be lightly loaded and would have regular periods of zero flow. Even during the winter, outside
of storm events and rainy days, the tertiary system could be treating the full plant flow. In large part,
the existing ultraviolet (UV) disinfection would be reduced to treating peak flows.

Several technologies are currently being used for tertiary nitrogen removal and include denitrification
filters, moving bed bioreactors (MBBRs), biologically active filtration, and ion exchange.

Denitrification filters have a long history and are typically used at plants where the secondary
process does not include a denitrification step. For example, they are often found at trickling filter
plants where the trickling filter provides both BOD and ammonia removal, generating an effluent with
a high nitrate concentration. There are several vendors offering denitrification filter products, which
vary from deep bed granular media filters to upflow media filters similar to the Dynasand system in
place at the BIRWP. The difference is that the denitrification filter has a biological component. A
denitrifying bacteria community grows as a biofilm on the filter particles. The filter is fed with a
carbon source (methanol, acetate, or Micro-C) and nitrate is removed as the flow passes through the
filter. Because the technology is itself a filtration process, there is typically no need for any
downstream filtration. In this application, the denitrification filter would typically be followed by a re-
aeration step to ensure all the supplemental carbon is used up, minimize the effluent BOD, and
ensure that effluent dissolved oxygen is high enough for marine plants and aquatic life.

Brown o Caldwell :

5-14

Use of contents on this sheet is subject to the limitations specified at the end of this document.
phase-2-master-plan-report-2022.docx



Phase 2 Master Planning: Capacity Management Report Section 5

Head Loss
Gauge / Pipe
Wash Box
Sand
De-aeration pipe W.cr.sher
) Filtrate
Influent Eﬂf‘fem
Backwash
o Filtrate
Water
Di'stribmg .
Air Lift
l Pump
= Drain ‘I)
Deep bed filter Upflow filter
(De Nora Tetra) (Westech Supersand)

Figure 5-6. Denitrification filters
Source: De Nora, Westech

Biologically active filters are effectively the same concept as the denitrification filter—a filter system
with biofilm-coated media. Suez markets the BioFOR process, which uses a proprietary media
instead of sand. The BioFOR system is an upflow filter but laid out like a deep bed (Figure 5-7).
Veolia offers a BIOSTYR process with a similar layout, using polystyrene media.

Treated water

>

Wash
water
outlet

Loosening
(scour] air

Wash water

Water to be treated

Figure 5-7. BioFOR denitrification system
Source: Suez

Brown ~c Caldwell

5-15

Use of contents on this sheet is subject to the limitations specified at the end of this document.
phase-2-master-plan-report-2022.docx



Phase 2 Master Planning: Capacity Management Report Section 5

Tomorrow Water offers another approach to biologically active denitrification filters. Its product
features an upflow filter with vertical segregation of anoxic and reaeration zones, with a proprietary
plastic media (Figure 5-8).

TSS Capture +
Anoxic Denitrification
(NO; + BOD — N, + CO,)

Carbon
(Optional)

Figure 5-8. Tomorrow Water Proteus System
Source: Tomorrow Water

The MBBR system is a similar concept, passing flow across a media-filled reactor. In this case, the
media are Kaldness chips, and the reactors are laid out in series, similar to a set of aeration basins.
Flow would pass across three basins—two anoxic denitrifying basins and one aerobic reaeration
basin. Flow passes across large-pore cylindrical screens, which retain the plastic media in each
reactor (Figure 5-9). The MBBR system is not a filter and will create some solids particles that can
get into the effluent. For that reason, the MBBR system would need a tertiary filtration system to
treat its effluent.

Plastic media Cylindrical screen

Figure 5-9. MBBR media and screens
Source: Veolia

Brown o Caldwell

5-16

Use of contents on this sheet is subject to the limitations specified at the end of this document.
phase-2-master-plan-report-2022.docx



Phase 2 Master Planning: Capacity Management Report Section 5

Each of these systems should be able to meet the TIN target of 1 mg/L. Some of the systems may be
able to achieve the BOD target of 3 mg/L on their own—the denitrification filters and the Tomorrow
Water system in particular—while others would require a tertiary filter on the back end. The systems
are similar in size, and all would require similar amounts of carbon supplementation. Based on
preliminary calculations, the methanol (or equivalent carbon source) demand is projected to be
200-300 gpd.

Tertiary filtration can be achieved through similar technologies used to generate reclaimed water. In
fact, with appropriate disinfection, the tertiary product would be classified as Class A reclaimed
water. Filtration technologies could include sand filters, compressible media, cloth discs, or
membranes. These systems would remove TSS, along with the particulate BOD associated with it.

For the purpose of this evaluation, site plans and cost information are based on the MBBR system
with a cloth disc tertiary filter. This system is conservatively sized, and any of the other systems
should be able to fit within the system footprint.

The alternatives assessment for Alternative 2 is primarily focused on how these facilities would fit
into the existing BITP site plan. Ideally, tertiary facilities could fit into the existing hydraulic profile
between the secondary clarifiers and the existing UV disinfection system. In such a case, a tertiary
disinfection and tertiary effluent pumping system would not be needed. A review of the existing
hydraulic profile found that the secondary clarifier effluent weirs are located at an elevation of
114.23 ft. The UV disinfection system is designed to operate with a maximum regulated water
surface elevation of 112.15 ft. The level control weir at the downstream end of the UV system has an
elevation of 111.57 ft. The available head between the secondary clarifiers and UV disinfection
system is therefore 2.1 to 2.7 ft. The tertiary filtration system requires a minimum of approximately 1
ft of head loss. The tertiary MBBR system projected 3 inches of head loss across each of three
proposed basins, with a little less than 1 ft of head loss across the entire system. That would leave
less than 1 ft of head loss for secondary flow diversion and routing to, from, and within the tertiary
system. While additional assessment would be required to assess feasibility, there is a high
likelihood that this would be not be feasible without additional pumping.

5.2.3 Alternative 2A. Two New Secondary Clarifiers

Alternative 2A aims to stay within the hydraulic profile by locating the tertiary treatment facilities as
close as possible to the secondary clarifiers and UV disinfection system. Figure 5-10 presents a
process flow schematic, and Figure 5-11 presents a sketch of the alternative.

I L 4
Secondary Tertiary N Tertiary uv Effluent )
Clarifiers » Removal g Filtration Disinfection > Pumping Outfall
15 mgd 15 mgd
N CLA CLA Clear
Disinfection > Well
3 mgd

Figure 5-10. Process flow schematic for Alternative 2A

Brown o Caldwell :

5-17

Use of contents on this sheet is subject to the limitations specified at the end of this document.
phase-2-master-plan-report-2022.docx



Phase 2 Master Planning: Capacity Management Report Section 5

Secondary effluent Tertiary N removal
flow distribution - - -
: / Tertiary filtration <tine disinfection facil
=y Existing disinfection facility
- ?'l: g8'Ts
TS BIRWP

——— L.

"I'Df:]

Flow meter vault ™

Valve vault — —» [}
—| 48" SE

I

L

Future wet weather

- o
Two new T | treatment facility
secondary |—* 30 SE /

clarifiers T

Figure 5-11. Alternative 2A. Two New Secondary Clarifiers

Space for the tertiary facilities would be obtained by demolishing one of the existing secondary
clarifiers. Two new secondary clarifiers would be constructed west of the BITP. The system would
consist of the tertiary nitrogen removal facility and the tertiary membrane. The tertiary membrane
would discharge to the existing UV disinfection facility. No tertiary disinfection or pumping would be
required. A portion of the tertiary effluent (3 mgd) would be routed to the existing BIRWP, which
would be re-purposed as a CLA disinfection facility. The disinfected flow would be routed to the
existing clear well for distribution. This alternative would therefore send 3 mgd of Class A reclaimed
water to the Reclaimed Water Storage Tank to satisfy projected end uses. End use demand is
projected to be 2.9 mgd in 2050 and 4.4 mgd beyond 2050. This demand includes water rights
mitigation for the City of Tumwater.

Alternative 2A presents several challenges. First, in order to route flow to and from the two new
secondary clarifiers, three large diameter pipelines need to be threaded between two existing
clarifiers. Second, the existing UV disinfection facility is bounded on one side (to the south) by a
medium-voltage duct bank and on the other side (to the north) by a large 30-40 cable low-voltage
duct bank. As shown on Figure 5-11, the low-voltage duct bank would need to be relocated to
accommodate the tertiary filtration facility and its connections to the disinfection facility. Finally,
there is some risk that even with the close location, the facilities will not fit within the existing
hydraulic profile.

Brown o Caldwell :

5-18

Use of contents on this sheet is subject to the limitations specified at the end of this document.
phase-2-master-plan-report-2022.docx




Phase 2 Master Planning: Capacity Management Report Section 5

5.2.4 Alternative 2B. Facilities on Adjacent Parcel

Alternative 2B would not attempt to stay within the hydraulic profile and would site the tertiary
facilities on an adjacent parcel to the west. A process flow schematic for Alternative 2B is presented
on Figure 5-12. This schematic includes tertiary disinfection and pumping but presents those
facilities as dual-use, linked to a future wet weather treatment facility. LOTT plans to construct a wet
weather treatment facility, capable of treating 10 mgd of flow pumped from downtown Olympia. The
facility would include preliminary treatment, solids separation, disinfection, and pumping. The
Alternative 2B concept would link the tertiary disinfection and pumping facilities to the future wet
weather facility. Since the wet weather facility would only be operated during major storm events
(during the winter), the tertiary treatment facilities could be turned down (or turned off) to
accommodate wet weather treatment.

Secondary . uv FE >
Clarifiers » Disinfection| ™ Pumping O:tfall
> Tertiary N Tertiary
Removal | ™| Filtration
15 mgd 15 mgd 15 mgd 15 mgd
10 mgd Disinfection|—»{ Pumping
Wet
Adagés St|—p| Weather 4
Treatment L » CLAClear

3 mgd Well
Future wet weather
treatment facility

Figure 5-12. Process flow schematic for Alternative 2B

Figure 5-13 presents an overall site layout for Alternative 2B.

n
Brown o Caldwell :
5-19

Use of contents on this sheet is subject to the limitations specified at the end of this document.
phase-2-master-plan-report-2022.docx



Phase 2 Master Planning: Capacity Management Report Section 5

Secondary effluent
flow distribution

Existing CLA
clear well

Biosolids treatment

Future septage storage __;_, ' _ -
= |
——LL /
Pump Station t ‘4—‘ /// Tertiary N removal
Disinfection
Future wet weather

Tertiary filtration treatment facility

Figure 5-13. Alternative 2A. Facilities on Adjacent Parcel

Facilities already planned for the adjacent parcel include the wet weather treatment facility, a
relocated septage receiving station and storage, and a septage storage tank, and a biosolids
treatment facility. The tertiary treatment facilities still have ample room to fit into the site plan. In this
case, a single large diameter pipe would need to weave its way through the existing secondary
clarifiers to get to the adjacent parcel. It is likely that the low-voltage duct bank could be avoided with
this pipe run. Effluent from the tertiary facility would be pumped to the Effluent Pump Building, where
it would be mixed with secondary effluent and pumped to the North Outfall. Since Alternative 2B
would have a tertiary disinfection facility, operation of the existing sand filter BIRWP would no longer
be necessary. The existing clear well and distribution pumps could be used for storage and
distribution. The rest of the facility could be decommissioned. As with Alternative 2A, this alternative
would send 3 mgd of CLA to the Reclaimed Water Storage Tank for distribution to beneficial end
uses.

5.2.5 Alternatives Comparison

Alternatives 2A and 2B are compared in Table 5-4. The capital cost comparison is detailed in Table
5-b.

Brown o Caldwell :
520

Use of contents on this sheet is subject to the limitations specified at the end of this document.